HALF-YEARLY POST EC COMPLIANCE REPORT

OF

Proposed Redevelopment of Existing Building 25, 26, 27
Trilochan CHS Ltd on Plot Bearing SN 6(Pt), C S No 11(pt)
Of Village Sion Koliwada of MHADA Layout Situated at
Sardar Nagar No 2, Sion Koliwada Mumbai 400022 by

Shikara Constructions Pvt. Ltd.

PERIOD

July 2023 - December 2023

Project Proponent

Shikara Constructions Pvt. Ltd.




NI

CONSTRUC 'I’]ON!

SHIKARA CONSTRUCTIONS PVT. LTD.

Date: 31 Dec 2023

l'o

The Director

Regional Ofiee (WC2),

Ministry of Enviconment, Forest and Climate Change,
Napgpur

Subject: Submission ol six- monthly monitoring report (July = December, 2023) for l’r()POﬁ,Ld
Redevelopment of Existing Building 25, 26, 27 Trilochan CHS Ltd on Plot Bearing SN 6(P),
[...]
Pul&gﬂonj i}?pt',' 1974 and as amended, by installing water meters and other provisions as
mntqﬂ@‘in the said act.

\ o

Purpose for water consumed Water consumption

guantity (CMD)
Domestic purpose

4) The Applicant shall provide Specific Water Pollution contral system as per the
conditions of EP Act, 1986 and rule made there under from time to timk.

M5 Shikara Constructions Pot Lid,  SRO Mwmbai-IV,  UAN No 82126 Page Jof &

Kindly verify the document on the Maharashtra Pollution Control Board Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5e393e60d49d022d5b6efd16



5e393e60d49d022d5b6efd16

Schedule-II

Terms & conditions for compli of Ai ion trol:

1. As per your application, you have proposed to install the Air pollution control

(APC)system and also proposed to erect following stack (s) and to ohserve the
following fuel pattern-
Sr. Stack APC Height Twpe Quantity UOM 8% 3S0a
No. Attached To System in Of Kefeliis
Mtrs.* Fuel

DG Set-380 Acoustic
KVA enclosure
2 | DG Set-500 Acoustic
KVA enclosure

Lit/Day | 2.0

4.0 i

* Ahove roof of the building in which it is installed.

2. The applicant should operate and maintain above mentioned air pollution
control system, so as to achieve the level of pollutants to the following
standards, :

| Particulate matter | Not to exceed 1 150 mﬁm’. |

3. The Applicant should obtain necessary prior pe'rmiaaipﬂ for providing additional
control equipment with necessary specifications and opefation thereof or alteration or
replacement alteration well before its life coma £0.an end or erection of new pollution
control equipment. [ W
The Board reserves its rights to vary all dranyefthe condition in the consent, if due to
any technological improvement or othertwie.Such variation (including| the change of
any control equipment, other in whole 'or'in'part is necessary).

| M/s Shikoro Constructions Put Lid, SR Mwmbai-TV, LAN No.B21 26 FPage d of 6

Kindly verify the document on the Maharashtra Pollution Control Board Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5e393e60d49d022d5b6efd16



5e393e60d49d022d5b6efd16

Schedule-IT1
Details of Bank Guarantees
Consent Amt of BG Submission Purpose of BG  Compliance 'k:'u]i:.lil:.
(C to Imposed Period Period Date
EOM)
1 Consent to | Rs. 10 156 Days Towards | Upto | CF)U or
Establish Lakhs Compliance of Commissioning Five years
Environmental | of the project
' Clearance &
Consent [
conditions.
|
AN\
N % g
Wb
. \ -..
83
|
[
/s Shikara Constructions Pl Lid.  SRO Mumbai-IV,  UAN No.82126 Page Jof 6

Kindly verify the document on the Maharashtra Pollution Control Board Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5e393e60d49d022d5b6efd16



. Schedule-IV

General Conditions:
The following general conditions shall apply as per the type of the industry.

1) The applicant shall provide facility for collection of samples of sewage effluents, air
emissions and hazardous waste to the Board staff at the terminal or designated points and
shall pay to the Board for the services rendered in this behalf.

2) The firm shall strictly comply with the Water (P&CF) Act, 1974, Air (P&CP) Act,198]1 and
environmental protection Act 1986 and Solid Waste Management Rules, 2016 and E-Waste
(Management) Rules, 2016.

3) Drainage system shall be provided for collection of sewage effluents. Terminal manholes
shall be provided at the end of the collection system with arrangement for measuring the
flow. No sewage shall be admitted in the pipes/sewers downstream of the terminal manholes.
No sewage shall find its way other than in designed and provided collection system.

4) Vehicles hired for bringing construction material to the site should be in good candition and
should conform to applicable air and noise emission standards and should be ted only
during non-peak hours, N

5) Conditions for D.G. Set A~

a) Noise from the D.G. Set should be controlled by providing mﬁmgg}(f enclosure or
by treating the room acoustically. )

b} Industry should provide acoustic enclosure for cont ise. The acoustic
enclosure! acoustic treatment of the room should be desi for minimum 25 dB
(A) insertion loss or for meeting the ambient no ‘b{anﬂarﬂs. whichever is on
higher side. A suitable exhaust muffler with i Jdoss of 25 dB (A) shall also
be provided. The measurement of insertio - done at difforent points at
0.5 meters from acoustic enclosure/room and,t Average.

¢) The industry shall take adequate measures foreontrol of noise levels from its own
sources within the premises in re !g;:ﬂme to less than 55 dB{A) during day
time and 45 dB(A) during the night ti g:,} Day time is reckoned between 6 a.m. to
10 p.m and night time is reckpned.b n 10 p.m to 6 a.m.

d) Industry should make effofts*td.bring down noise level due to DG set, outside
industrial premises, wig%i:r-a)n,ﬁnt noise requirements by proper sitting and

control measures. =’\ %N
e) Installation of DG Set must be strictly in compliance with recommendations of DG
Set manufacturer. ,° A

fi A proper mﬁne‘ltn’:l\p‘révenﬁve maintenance procedure for DG set should be set
and followed i “eohsultation with the DG manufacturer which would help to
prevent noigé levels of DG set from deteriorating with use.

g D.G. Set shallbe operated only in case of power failure.

h) The applicant should not cause any nuisance in the surrounding area due to
operati ﬁ:pf' D.G. Set.

i) n-Tl"’ plicant shall comply with the notification of MoEF dated 17.05.2002

_reganding noise limit for generator sets run with diesel.

8) Soﬁd‘Ma‘g& — The applicant shall provide onsite municipal solid waste processing system
& shall'eomply with Solid Waste Management Rules, 2016 & E-Waste (M) Rules, 2016.

7) Affidavit undertaking in respect of no change in the status of consent conditions and
compliance of the consent conditions the draft can be downloaded from the official web site
of the MPCB.

8) The treated sewage shall be disinfected using suitable disinfection method.

9) The firm shall submit to this office, the 30th day of September every year, the environment
statement report for the financial year ending 31st march in the prescribed Form-V as per
the provision of rule 14 of the Environmental (Protection) Second Amended rule 1992,

10) The applicant shall obtain Consent to Operate from Maharashtra Poljuti
Control Board before commissioning of the project.

M/s Shikaro Constructions Pul Lid,  SRO Mumbai-IT, LIAN No 82126 Page & of 6

Kindly verify the document on the Maharashtra Pollution Control Board Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5e393e60d49d022d5b6efd16



SOLID WASTE & OWC DETAILS

Sr. No. | Particulars Residential
1. Population of the project 1920
2. Biodegradable/organic waste generation (kg/capita/day) 0.180
3. Total Biodegradable waste generation (kg/capita/day) 295
4, Non-Biodegradable/inorganic waste generation (kg/capita/day) 0.270
5. Total Non-Biodegradable waste generation (kg/capita/day) 442
Total Waste generation (kg/capita/day) 737

OWC DETAILS

Sr. No. | Description Rehab + sale
1 Non-Bio-degradable in kgs 442

2 Total Solid Waste in kgs 737.0
3 Quantity of Biodegradable waste in kg 295

4 Capacity of Each Bin proposed to be used(lit) 240

5 Nos. of bin required 8

6 Area Required for bin storage in sq. m 5

7 Area required for segregation in sq. m 7

8 Machine recommended OWC120
9 No. of machines proposed 2.0
10 Capacity per batch in kg per batch 50

11 No. Of batches for each machine 3

12 Area of each machine insq. m 3.0
13 Area of total machines in sq. m. 6.0
14 Operator+ Maneuvering space in sq. m 3.5
15 Total( Machine + maneuvering) 9.5
16 No of tiers in shelves 3.0




17 Area required for 21 days storage in sq. m 10
18 compost quantity per day in kg 62
19 Storage space for compost for 6 days day stock 4
20 process + storage area 14
21 Total process+ storage area including maneuvering 17
22 SWM management area ( excluding machine) 30
23 SWM management area ( including machine) 39
Description Qty.

Location Service basement

Biodegradable waste 295 kg/day

Non Biodegradable waste 442 kg/day

owc 2

No of bins 8

Capacity of each bin 240 L




S.T.P. DETAILS - 190 KLD

Design Criteria

Parameters Values
Before treatment After treatment
pH 6.5-7.5 6.5 —8.5
BOD 3 days at 27°C 200 — 400 mg/I <10 mg/I
COD 600 — 700 mg/I <10 mg/l
Suspended Solids 150 — 200 mg/I <10 mg/I
Oil & Grease >50 mg/I <5 mgl/l
Faecal Coliform <100
(MPN/100 mL)
STP Section
GROUN
T — l LEVEL
_______:_______Z:::——-::‘_‘_ ___:____:___ 2
| T a T T
o N / ': B ﬂ I‘. ‘T‘ é o 0 L
U5 v < L= L = L 5
oAy O v \ o~/ e - e
D1z 177 \ S L/ 2
g4 TOdq =% m ¢ 04
VWIF OO — z Ll A ©OF SERN
- A\
SEWAGE PUMP

TYP SECTION-REHAB STP




AREA | AREA | HEIGHT | ACPH Normal | CFM (Normal | FAN TOTALAR
SR.NO. | LOCATION AREA NAVE | | il
(SOFT) | (OMTH) | (T) | Mod]) | Mode) | SELECTION FLOW (cru)
L] . NN NN NN ARNE
BSEVENT ' - — :
j PUNP FOOM BIR | W uE| B S0 5 O S O
U g PO ma | 8 UKW i w1 |
. —— |
5 BASEVENT QWCROOM 00 i 1»1.?? 55 64 1900 1 1900
b PUMP ROOM 109232 10 W7 15 i 4050 | 4050

Proposed Scheme

1.. Screen Chamber: This tank will remove floating materials, plastics, larger objects etc., which will
otherwise clog the pump.

2. Equalization Tank: The sewage will be collected in this tank. It will equalize the flow. From this tank
it will be pumped to Aeration Tank under control process.

3. Moving Bed Bio Reactor (MBBR) Tank: The controlled process flow from sewage collection tank is
taken into inlet launder of this tank. Floating type media is introduced within the treatment tank. This
media is made up of special grade plastic of special density. In course of the treatment a bio-film
develop on the elements. The aeration within the reactor is provided with the help of jet aerators
placed at the bottom of the reactor. The thin bio-film developed on the elements enable the bacteria to
act upon the biodegradable matter in the water and reduce the BOD content while, certain amount of
COD is also removed. The overflow from the outlet launder is taken into tube settler under gravity.

4. Secondary Settling Tank: From the MBBR tank the sewage will lead into secondary settler in which
settling of microbial floccules takes place. The supernatant from top will over flow into semi-treated
water tank.

5. Sludge Holding: The bio-sludge from Secondary Settling Tank will be pumped into sludge holding
tank for further process& storage.

6. Semi-treated Water Tank: The treated water from Secondary Settling Tank will be collected into this
tank. This treated water gets pumped into tertiary filters.

7. Filter (PSF & ACF): After Secondary treatment, the treated water will be given the tertiary
treatment. The advanced tertiary treatment consists of two phases.

(A) Filtration Phase

(B) Adsorption Phases.

A. Filtration Phase: The complete filtration operation comprises of two phases. Filtration and cleaning
or regeneration (Commonly called as backwashing). The filtration phase in which particulate matters
are removed and accomplished by passing the waste water to the filter through a filter bed composed
of granular materials. Within the granular medium filter bed the removal of suspended solids has
accomplished by a complex process involving one or more removal mechanism such as training,



interception, impaction, sedimentation, flocculation and adsorption. The end of filter runs (filtration
phase) is reached when the suspended solids in the treated water start to increase beyond an
acceptable level or within a limiting head loss occurs across the filter bed. Once either of this condition
is reached the filter must be cleaned (backwashed) to remove the material (suspended solids) that
has accumulated within through the granular filter bed. Usually this is done by reversing the flow
within through the filters. The sufficient flow of washed water is apply until the granular filtering
media is fluidized (expanded). The material that has accumulated with a bed is then washed away.

B. Adsorption Phase: The pressure adsorption phase is a final polishing step in the removal of all

organic matter. This is also required for removal of color, odour etc. from the treated water.

8. UV System: The treated water from Secondary Settler may consist of some pathogenic
microorganisms to get the reusable water, it should be pathogen/germ free and should have been
contacted with the UV rays more enough to kill these species. .
UV treated/disinfected water then can be used for gardening, flushing or can be safely discharged
outside the premises.

Civil Units

Sr. | Units MOC | UNIT Size Retention
No. Time

1. | Screen Chamber RCC 1 1.0mx0.3mx0.3mSWD + FB 0.01

2. | Collection Tank RCC 1 6.0mx6.0mx3.0mSWD + FB 8 Hrs.

3. | MBBR Tank RCC 1 6.0 mx 6.0 m x 4.5 m SWD + FB 12 Hrs.

4. | Secondary Settler RCC 1 4.0mx4.0m.x2.5m SWD + FB+ HB | 3 Hrs.

5. | Filter Feed Tank RCC 1 45mx4.5mx25mSWD + FB 4 Hrs.

6. | Treated Water Tank RCC 1 45mx4.5mx25mSWD + FB 4 Hrs.

7. | Sludge Holding Tank RCC 1 3.0mx3.0mx3.0mSWD + FB 4 Months




R

e

HLEEINE CUsR
i pak

i@ﬂ‘ﬁ. s
L S—
e
=Ty
EQUALSATIN TAME 8D
e L

B0
neaconl

Ertoar 7

Fumgd

Nolarizsd

w2 s = i
P s s Ireniad o
Trchef B Pumga
water Tk :B-‘
- CACF) =
P
=
=
—
Tark
[P
rt‘EY pp s
e W il
[rRr——



] 3’5'

STATE LEVEL ENVIRONMENT IMPACT ASSESSMENT A[_ITHORITY

Environment department,
Room No. 217, 2nd floor,
Mantralaya, Annexe,
Mumbai- 400 032.
Date:February 18, 2020
To,
Shikara Constrcutions Pvt Lid. .. o e et €3 CF § €8 B s S0 504
al plot bearing S N 6(pt), C S No 11 (pt) of village Sion Koliwada of MHADA layout .
Environment Clearance for prépo‘ﬁ:ed redevelopment of Existing Building 25, 26, 27 Trilochan CHS Lid on

Subject:  plot bearing S N.6(pt), € S No 11 (pt) of village Sion Koliwada of MHADA layout Situated at Sardar Nagar No
2, Sion Koliwada Mumbai 400022

Sir,
This has reference to your comhl_unication on the above mentioned subject: The proposal was considered as per the EIA
Notification - 2006, by the State Level Expert Appraisal Committee-1l, Maharashtra in its 124th meeting and recommend

the project for prior environmental clearance to SEIAA. Information submitted by you has. been considered by State Level
Environment Impact Assessment Authority in its 186th meetings. ;

2. It is noted that the proposal f.i;svc_cnsi_ti%yed hy SEAC-11 qﬁiﬁ's'r-scrgg_lxing categofy B(a) ai*;:_pé'ij EIA Notification 2006.
Brief Information of the project submitted by you is as helow :-

proposed redevelopment of Existing Building 25, 26, 22 Trilochan CHS Ltd on plot bearing § N
1.Name of Project tpt), C 8 Ne 11 (ph) of village Sion Koliwada of MHADA lavout Situated ai Sardar Nagar No 2,
Sion Roliwada Mumbai 400022

2. Type of institution Privale

3.Name of Projecl Proponent Shikara Constreutions Put Lid.

4. Name of Consultant Enviro Analysts and Engineers Pvt Ltd ©
5.Type of project Residential and Comimercial

6.New project/expansion in existing
project/modernization/diversification | MHADA Redevelopment
in existing project

7.1 expansion/diversification,
whether environmental clearance

i ; Not applicable
has been obtained for existing applica

project

8.Location of the project = | plotbearing S N 6(pt), C.5 No.11 (pt).of village, Sion Koliwada,of MAADA layout
9. Taluka f:.' Ok i T i e : ; ko T
10.Village U | SlonKoliwada " “ ¥ Bd
Correspondence Name: s Sarala Shetry

Room Number: 204

Floor: Second

Building Name: Benzzola Complex , Opp Suman Nagar

Road/Street Name: Sion Trombay Road

Locality: Chembur

City: Mumbai

11.Whether in Corporation /

Mumnicipal [ other area MCGM, MHADA

SEIAA Meeting No: 186 Meeting Date: February 6, 2020 ( SEIAA- B

STATEMENT-0000003608 )

SEIAA-MINUTES-0000003010 Shri. Anil Diggikar (Member Secretary
SEIAA-EC-0000002105 Page 1 of 13 || SETAA)




(VVIES || £T SOTIZ000000-23-¥VVIAS

Aipyaudag saquapy) aoy1661q puy ‘uys || fo [ [ #bog AIGE000000-SALANIA-VVIIS
{ BUSEOOVOOO-INTWHEYLS
“VVIIS ) 0Z0¢ ‘9 Kavniqa.y :8ypq Bunaapy g8y 10N Buyesiy VvIis

. ‘uraol payseIRgRE

UL 10 T3S 3 OS[R AR PUB PIROY [DITU0D) UOLDIN] RITUSRIRYRIY 81 YA 8[ARiRa 210 1a))a] 200w 3